
 

 

 

 

PREPARED FOR: 
 

 

 

 

TOWN OF WILLSBORO 

ESSEX COUNTY, NEW YORK 

March 13, 2024 

MJ Project #1075.11 

 

NEW WATER TREATMENT PLANT 
CONCEPTUAL DESIGN SUBMISSION 

 
 

 

 

 

PREPARED BY:  
 

 

 

 

/ 



T O W N  O F  W I L L S B O R O  -  N E W  W A T E R  T R E A T M E N T  P L A N T  

C O N C E P T U A L  D E S I G N  R E P O R T  

MJ Project No. 1075.11 Page \ i 

TABLE OF CONTENTS 

 EXECUTIVE SUMMARY ................................................................................... 1 

 PROJECT OBJECTIVES ................................................................................... 2 

2.1 Project Goals ............................................................................................................. 2 
[...]
56.  A copy of the Hazardous Materials Survey Report is provided in Appendix C. 

3.5 PILOT STUDY 

A pilot study of the WesTech Trident treatment process was conducted by WesTech Engineering, LLC 

(WesTech) from March 24, 2023 to April 14, 2023 at the site of the Town’s existing WTP.  The principal 

objectives of the pilot study were to verify that the Trident treatment system can satisfactorily treat the 

raw water from Lake Champlain and meet the performance criteria established by the NYSDOH.  Overall, 

the Trident treatment process proved to be highly effective and demonstrated acceptable performance 

in treating the Lake Champlain source water for the Town’s new WTP.  With the recommended chemical 

treatment scheme of poly-aluminum chloride as a coagulant, a cationic polymer as an adsorption clarifier 

(AC) flocculant aid and sodium permanganate as a pre-oxidant, it is expected that a full-scale Trident 

treatment system will consistently produce high quality finished water fully capable of meeting and 

exceeding present and future water quality standards.  A copy of the Pilot Study Report is provided in 

Appendix C. 

 SCOPE OF WORK DESCRIPTION 

4.1 WATER TREATMENT SYSTEMS 

4.1.1 Raw Water Pump Station 

The existing WTP will be converted to a raw water pump station following the construction and 

commissioning of the new WTP.  The proposed modifications include the removal of the existing 

DE filters, piping, pumps, appurtenances and controls, as well as the existing chemical feed 

system and secondary containment basin.  Following demolition of the existing equipment, new 

vertical turbine style raw water pumps will be installed along with new 8-inch flanged ductile 

iron pump discharge piping, valves, appurtenances, and controls.  Modifications to the existing 

wet well will be performed, if necessary, to mitigate vortex formation during times of low lake 

levels and ensure optimal pump performance.  As an alternative, direct suction pumps will be 

considered, however, with this option a vacuum primping system may be required, or a valve 

pit with double check valve assemblies, to prevent the reverse flow of water within the pump 

suction piping upon pump shutdown.   

A new chemical feed system will also be provided at the raw water pump station for sodium 

permanganate (NaMnO4) injection.  It is proposed to locate the chemical feed equipment on the 

upper floor of the pump station in the existing chemical feed room.  NaMnO4 will be supplied 

either in five (5) gallon buckets, fifty-five (55) gallon drums, 275-gallon totes, or in bulk.  A day 

tank and transfer pump will be provided, as required, based on the selected delivery method.  

Secondary containment basins will be provided under each chemical storage vessel in the event 

of leakage or a spill.  3/8-inch polyethylene tubing will convey the NaMnO4 from the dosing 

pumps to the existing filter room where an injection quill will be installed in the raw water pump 

discharge piping prior to leaving the pump station.  Sufficient room is available on the upper 

floor of the pump station to house the required chemical feed equipment and chemical storage 

vessels. 



T O W N  O F  W I L L S B O R O  -  N E W  W A T E R  T R E A T M E N T  P L A N T  

C O N C E P T U A L  D E S I G N  R E P O R T  

MJ Project No. 1075.11 Page \ 6 

Additionally, a temporary pumping system will be provided at the raw water pump station to 

withdraw water from the existing wet well and convey it to the new WTP during construction.  

This temporary pumping system will be placed into service initially for testing and evaluation of 

the new treatment process and will continue in operation until the modifications to the existing 

WTP are complete.  To facilitate the temporary pumping system, a temporary connection will be 

made to the new raw water transmission main.   

4.1.2 Raw Water Transmission Main 

A new 12-inch ductile iron (DI) raw water transmission main will be installed from the existing 

WTP (raw water pump station) to the new WTP.  The transmission main will be sized at 12-

inches to provide sufficient contact time for the NaMnO4 to adequately pre-oxidize the organics 

in the raw water and reduce TOC levels prior to filtration.  At the existing WTP, the raw water 

transmission main will reduce to 8-inch diameter DI piping before entering the existing WTP 

building below grade and connecting to the new raw water pump discharge piping.  The new 

raw water transmission main will be approximately 1,600-feet in length and will extend along 

Pump House Road and Farrell Road from the existing WTP (raw water pump station) to the new 

WTP. 

4.1.3 Water Treatment Plant 

A new WTP will be constructed on a vacant parcel (Tax ID 21.17-1-47.200) on the eastern side of 

Farrell Road, approximately 1,100-feet northeast of the exiting WTP site.  The proposed WTP 

building footprint will be approximately 8,260 square feet (SF) and will include a 1,500 SF 

attached garage.  The building measures approximately 135-feet in length by 65-feet at its 

widest point with a shed attached to the northern end.  The building will include a filter gallery 

to accommodate three (3) Trident TR-210 filtration units and associated piping, valves, and 

appurtenances.  In addition, the facility will include an office, laboratory, conference room, 

chemical feed room, chemical storage room, mechanical and electrical rooms, workshop, and a 

pump room.  The pump room will house pumps for filter backwashing, as well as high-lift pumps 

to convey finished water to the distribution system and water storage tanks.  The pump room 

will also house the UV disinfection system and provide additional area for storage and 

miscellaneous equipment.  A clearwell with two (2) bays, each measuring 25-feet by 20-feet by 

14-feet deep, will be constructed below the pump room floor.  The clearwell will provide a total 

storage capacity of approximately 90,000-gallons.   

Upon entering the WTP, the pre-treated water from the raw water pump station will be injected 

with poly-aluminum chloride and a cationic polymer and directed through a static mixer to be 

located upstream of the Trident units.  The three (3) Trident filtration units are each 14’ – 6” in 

length by 8’ - 11” in width and 8’ – 5” in height.  The filters will be positioned on concrete 

equipment pads, parallel to one another in the filter gallery.  The filters will be installed 

approximately four (4) feet apart with an elevated catwalk between each filter for accessibility.  

Each filtration unit will consist of an upflow adsorption clarifier followed by a gravity mixed-

media filter.  The design flow for each filter train is 350 GPM, which corresponds to a loading 

rate of 5 gallons/SF of filter area.  As the maximum design flow for the new Willsboro WTP is 

expected to be no more than 800,000 GPD, the filters will operate at a loading rate of no greater 

than 3.6 gallons/SF of filter area.  At this rate and below, the run times for each filter will 

approach 42-hours prior to backwashing.  It is expected that only two filters will run at any 

given time, with the third filter on standby. 



T O W N  O F  W I L L S B O R O  -  N E W  W A T E R  T R E A T M E N T  P L A N T  

C O N C E P T U A L  D E S I G N  R E P O R T  

MJ Project No. 1075.11 Page \ 7 

The Trident packaged filter plant, provided by WesTech, also includes a programmable logic 

controller (PLC), influent and effluent valves, air scour system, and chemical feed systems.  In 

addition, two (2) Xylem, Inc. VIT short set lineshaft turbine pumps will be provided for 

backwashing operations.  The pumps will be set to operate at a low-flow rate of 350 GPM during 

the initial phase of the backwash sequence followed by 1,050 GPM for the high-flow phase of 

the backwash sequence.  This will produce a flow of 5 GPM/SF of filter area during the initial 

phase and 15 GPM/SF for the final phase to ensure proper bed fluidization and adequate cleaning 

of the filter media. 

Downstream of the static mixer, the chemically treated water will enter each filter unit near the 

bottom of the adsorption clarifier and will flow upward through a plastic media where an upflow 

treatment process will combine flocculation and clarification.  The adsorption clarifier is designed 

to automatically initiate a flush cycle once an operator adjustable headloss setpoint is reached, 

indicating that cleaning is required.  As treated water leaves the adsorption clarifier, it continues 

over a weir into a collection trough where it is distributed onto the mixed media filter bed.  The 

mixed media will consist of layers of anthracite, silica sand, and garnet positioned over an 

underdrain system to collect the filtered water.  Like the adsorption clarifier, the filter units are 

backwashed when the headloss reaches a preset level.  Wastewater from both the clarifier and 

filter backwashing processes is discharged through waste piping leading to a lagoon system to 

be installed on site. 

Following filtration, the filtered water will be directed through two (2) UV disinfection units 

followed by discharge into the clearwell.  The clearwell will be designed to provide sufficient 

capacity for the operation of each backwash cycle as well as the high-lift pumps supplying the 

distribution system and storage tanks.  Two (2) Xylem, Inc. VIT short set lineshaft turbine 

pumps will be provided to convey finished water from the clearwell to the water distribution 

system and storage tanks.  The high-lift pumps will be programmed to operate at a maximum 

flow rate of 600 GPM.  Prior to leaving the WTP, a minimal dose of sodium hypochlorite will be 

injected into the finished water, as required by the NYSDOH, to maintain a minimum residual of 

0.2 mg/l of free chlorine throughout the distribution system.  A small dose of orthophosphate 

will also be injected into the finished water for corrosion control prior to leaving the new WTP. 

A supervisory control and data acquisition (SCADA) system will be provided to control the 

operation of the entire water treatment process.  When the water level in the storage tanks 

drops to a preset level, the SCADA system will activate the high-lift pumps until water storage 

tank levels are replenished.  Similarly, the SCADA system will activate the raw water pumps 

based on water level in the clearwell.  The raw water pumps will remain in operation until the 

water level is restored in both the storage tanks and clearwell.  All pumping systems will be 

equipped with variable frequency drives (VFD’s) to regulate and control the operation of each 

pump and to optimize electrical efficiency.   

4.1.4 Chemical Feed Systems 

In addition to the NaMnO4 chemical feed system provided at the raw water pumping station, 

separate chemical feed systems will be provided at the WTP for poly-aluminum chloride (PCH 

182), cationic polymer (VC 201), orthophosphate, and sodium hypochlorite.  For redundancy, 

each system will be equipped with two (2) skid mounted chemical feed pumps.  All chemical 

feed pumps will be flow meter-paced and will be equipped to accept a 4-20 mA signal originating 

from the WTP SCADA system.  The operation of the PCH 182 and VC 201 systems will accept a 

signal from the raw water flow meter to be located at the raw water pump station.  The sodium 



T O W N  O F  W I L L S B O R O  -  N E W  W A T E R  T R E A T M E N T  P L A N T  

C O N C E P T U A L  D E S I G N  R E P O R T  

MJ Project No. 1075.11 Page \ 8 

hypochlorite and orthophosphate feed systems will operate based off a 4-20mA signal 

originating from a flow meter installed in the finished water piping leaving the WTP. 

The chemical feed equipment for each system, as well as corresponding chemical storage, 

transfer pumps, and day tanks will be located in the chemical storage and chemical feed rooms.  

Each skid mounted chemical feed system will also include a pressure relief valve, flow indicator, 

calibration cylinder, valves, piping, and appurtenances.  Each system will also be provided with 

automatic switchover controls in the event the lead operating pump fails.  A fifty (50) gallon 

polyethylene day tank will be provided for the PCH 182 and thirty (30) gallon polyethylene day 

tanks will be provided for the VC 201, orthophosphate, and sodium hypochlorite systems.  

Treatment chemicals will be supplied either in five (5) gallon buckets, fifty-five (55) gallon 

drums, 275-gallon totes, or in bulk, except for the VC 201, which is shipped as a dry product.  

For the VC 201, a mixer will be provided with the new day tank.  Secondary containment basins 

will be provided beneath all chemical storage vessels.   

Chemical feed lines from both the PCH 182 and CV 210 feed pumps will be hard piped and 

connected through injection quills to the raw water piping ahead of the static mixer.  The 

chemical feed line from the orthophosphate and sodium hypochlorite feed systems will be 

connected to the finished water piping downstream of the high lift pumps, prior to the water 

entering the distribution system.   

4.1.5 Ultraviolet Disinfection System 

A UV disinfection system will be provided as the primary means of disinfection.  NYSDOH and 

USEPA regulations require that a combined water filtration and disinfection system provide 

99.9% (3.0-log) removal, or inactivation, of giardia cysts and 99.99% (4.0-log) inactivation of 

viruses.  The Trident filtration process is proven to provide 2.5 log removal of giardia cysts while 

providing 2.0-log removal of viruses.  The proposed UV disinfection system will provide the 

remining log removals required by the USEPA and NYSDOH. 

The proposed UV disinfection system will assist in mitigating ongoing disinfection byproduct 

issues throughout the distribution system.  The dead-end lines within the distribution system, 

combined with the storage volume in the Town’s water storage tanks results in significant 

contact time between the finished water and free chlorine.  Although the new filtration process 

and pretreatment system (NaMnO4) will help to reduce the concentrations of total organic 

carbon, sufficient organic material will remain in the finished water that will react overtime with 

the free chlorine in the water, resulting in elevated levels of disinfection by-products.  Utilizing 

UV disinfection in lieu of chlorination as the primary disinfectant will significantly reduce 

disinfection by-product formation, as only a small dose of sodium hypochlorite will be required 

to maintain necessary chlorine residuals within the distribution system. 

Two (2) UV disinfection units, as manufactured by NUVONIC, Inc. (NUVONIC) will be provided 

at the new WTP.  The NUVONIC units are compact units measuring only 30-inches in length and 

include two medium pressure UV lamps.  Each UV unit will be validated to provide 2-log virus 

inactivation and will be capable of independently treating the entire system flow under maximum 

flow conditions. 

 



T O W N  O F  W I L L S B O R O  -  N E W  W A T E R  T R E A T M E N T  P L A N T  

C O N C E P T U A L  D E S I G N  R E P O R T  

MJ Project No. 1075.11 Page \ 9 

4.1.6 Residuals Management 

Residuals management will be achieved via wastewater lagoons.  Two (2) wastewater lagoons 

will be constructed adjacent to the new WTP to hold and treat wastewater generated by the 

adsorption clarifiers and the mixed media filters during the backwashing process.  The lagoons 

will each measure 170-feet by 40-feet with a total depth of 12-feet.  Lagoon filter media will 

include 12-inches of sand placed above 12-inches of drainage stone.  The sand layer will be 

encased in geotextile fabric.  In operation, the sand layer will collect and filter out solids and 

particulate material from the wastewater stream.  The filtered wastewater will then be collected 
[...]
sand, and 6 inches of 1.0-1.1 mm anthracite.  Finished water is collected through an underdrain at the 

bottom of the MMF.  This finished water is then pumped into the clearwell for use in a MMF backwash. 

 

For this pilot, one additional treatment step was added prior to the AC. This step was added using the 

tube clarifier section, normally used in the Trident HS application. This was utilized as a detention tank 

prior to the AC, but without settling tubes installed. The primary coagulant and oxidant were added prior 

to the detention tank (DT) which provided about 10 minutes of detention. Water was repumped after the 

DT to the AC where the polymer aid was injected, and the standard Trident process described above 

began. Figure 3 shows the overall flow diagram of the pilot study. The following sample points are 

labeled on Figure 3: A- True Raw, B- Post-Aeration, C- Coagulated, D- Post-Detention, E- Clarifier 

Effluent, F- MMF Effluent. 

 

 
Figure 3 | Willsboro, NY Trident Pilot Study Process Flow Diagram 

 

The Trident HS Demonstration Plant runs at a constant but adjustable flow rate. Automatic flow control 

devices ensure constant but adjustable flow throughout the run. For this study, the primary loading rates 

tested were 10.0 gpm/sqft (20 GPM) through the AC and 5.0 gpm/sqft (10 GPM) through the MMF. 

Because of scale considerations, the AC is larger than needed for flow to the MMF. The excess AC 

effluent is split off to waste and the other 10 gpm is passed through the MMF. The AC and MMF are 

each equipped with a pressure transmitter and recording device to monitor headloss development. 

  



143984 Willsboro, NY Pilot Study                 

 

Confidential 5 

Cleaning of the AC is accomplished in a multiple step process as follows:  The influent feed water to the 

AC is shut off along with the flow to the MMF. The clarifier media is then fluidized by injecting air at 

8.0 scfm/sqft into the bottom of the AC chamber.  After 1 minute, when the media is totally fluidized, 

the influent flow is restarted at 10 gpm/sqft. The influent water flushes solids upward and out through a 

waste trough.  The air and water flush step averaged 8 minutes during the study period. The air and 

water are then shut off, and the bed is allowed to settle for 1 minute. After the 1 minute settling time, the 

water only flush is started at 10 gpm/sqft and is sent to waste for 5 minutes.  Upon completion of the 

flush cycle, the flow from the AC is diverted from waste back to the MMF. The flush cycle can be 

initiated by any of three means:  By manual initiation with push-button, by terminal headloss 

development, or by a timer.  Additionally, all flush step timers can be operator adjusted based upon site 

specific conditions.  

 

For a MMF backwash, the feed flow is stopped and the MMF is drained down until the water level is a 

few inches above the media surface. Air and water are introduced to the MMF for a combined air and 

water backwash until the water level reaches the trough, approximately 3 minutes.  The air flow rate for 

this step is 4.0 scfm/sqft and the water flow rate is 5.0 gpm/sqft. The air is then shut off while a water 

only wash takes place for additional 8 minutes at 15 gpm/sqft. At the end of the backwash sequence, the 

MMF is put back into filtration mode and effluent turbidity monitored. The backwash cycle can be 

initiated manually, by terminal headloss development, or by a timer.  Additionally, all backwash step 

timers can be operator adjusted based upon site specific conditions. The times listed above were 

optimized for this site over the course of the study. 

 

Table 2 | MMF Column Set-Up and Loading Rates 

Section MMF Media 
Media 

Depth [in] 

Cross Sect. 

Area [sqft]  

Flow Rate 

[gpm] 

Loading Rate 

[gpm/sqft] 

Detention 

Tank None - 6.0 20 3.33 

Adsorption 

Clarifier 
24” Compressible Media 

24” 50/50 Buoyant Media 
48 2.0 20 10.0 

MMF 
3” 0.25-0.35 Garnet 

9” 0.35-0.45 Silica Sand 

18” 1.0-1.1 Anthracite 

30 2.0 10 5.0 

 

 

  



143984 Willsboro, NY Pilot Study                 

 

Confidential 6 

4.0 Raw Water Characteristics 

The pilot plant was fed with raw water from the full scale plant intake wet well which operates in 

equilibrium with Lake Champlain. This raw water source was utilized through the entire study and 

remained relatively stable. Raw samples were collected prior to chemical addition and water quality was 

analyzed on-site by WesTech Engineering. Table 3 summarizes the raw water characteristics analyzed 

during the pilot study. Values were determined by averaging over all runs.  

 

Table 3 | Raw Water Characteristics 

Water Quality Parameter Raw Feed Unit 

Turbidity 0.29 ± 0.03 NTU 

Particle Counts 1200 ± 300 cts/mL (2-200 µm) 

Iron 0.02 ± 0.01 mg/L 

Manganese 0.01 ± 0.01 mg/L 

Aluminum 0.02 ± 0.02 mg/L 

Color 10 ± 9 c.u. 

UV%T 83 ± 1 %T 

TOC 3.4 ± 0.4 mg/L 

Alkalinity (HCO3) 50 ± 10 mg/L CaCO3 

Hardness (Total) 70 ± 10 mg/L CaCO3 

pH 8.0 ± 0.1 units 

Temperature 3.0 ± 0.9 Celsius 

 

5.0 Data Summary and Discussion 

The pilot study was conducted in two phases: optimization and performance. During the optimization 

phase chemical dosage rates were adjusted multiple times within MMF runs to determine optimal 

treatment ranges. Initial chemicals and dosages were determined based on historical operation of the 

current water treatment plant. During this phase the chemicals that failed to meet performance standards 

were removed from the testing plan for performance runs. The following conclusions were made as a 

result of testing performed during the optimization phase: 

 

• The primary coagulants tested, PCH180, PCH182, and Alum were capable of meeting all 

turbidity and effluent water quality goals.  

• It was determined that approximately 10 minutes of detention was required after coagulant and 

oxidant dose to achieve satisfactory AC solids capturing and effluent turbidity. 

• The primary coagulants PCH 180 and 182 resulted in higher effluent UV%T and lower turbidity 

values in the MMF effluent than Alum. 

• The primary coagulant Alum resulted in longer AC run times with similar turbidities than 

PCH180 and 182.  

• The primary coagulant PCH182 was selected as the optimal coagulant due to UV%T, turbidity 

removal and slightly longer AC run times than PCH180. 

• A primary coagulant dose of 20-25 mg/L was determined to be optimal in meeting the treatment 

goals.  

• A potassium permanganate dose of ~0.30 mg/L was utilized to enhance treatment. 

 



143984 Willsboro, NY Pilot Study                 

 

Confidential 7 

• A cationic polymer (VC201) dose of ~0.25 mg/L was required to achieve stable AC effluent 

turbidities throughout a run cycle with the optimized coagulant dose. 

 

The performance phase includes all runs that were focused on observing the performance of specific 

treatment schemes. The runs for this study are grouped into weeks. The same loading rate of 10.0 and 

5.0  gpm/sqft for the AC and MMF respectively were used for the entire study except for Run 9 where 

loading rates of 6.0 and 3.0 gpm/sqft were used respectively. During Run 11 turbidity spiking up to 5 

NTU was performed for portions of the run. A summary of all runs and the chemical treatment schemes 

used is shown in Table 4. Chemical Safety Data Sheets (SDS) and chemical supplier information can be 

found in Appendix C.  

 

Table 4 | Chemical Treatment Summary 

Run 

# 

MMF Loading 

Rate [gpm/sqft] 
Coagulant 

Dose 

[mg/L] 

KMnO4 

Dose [mg/L] 

VC201 

Dose [mg/L] 

PAC Dose 

[mg/L] 

1 5.0 PCH182 20 0.30 0.25 - 

2 5.0 PCH182 25 0.30 0.25 - 

3 5.0 PCH182 25 0.30 0.15 - 

4 5.0 Alum 15 0.30 0.30 - 

5 5.0 PCH182 25 0.30 0.25 - 

6 5.0 PCH182 25 0.30 0.25 - 

7 5.0 PCH182 25 0.30 0.25 10.0 

8 5.0 PCH182 25 0.30 0.25 5.0 

9 3.0 PCH182 25 0.30 0.25 - 

10 5.0 PCH182 25 0.30 0.25 - 

11* 5.0 PCH182 25 0.30 0.25 - 

12 5.0 PCH182 25 - 0.25 - 

13 5.0 Alum 15 - 0.25 10.0 
-PCH182: Polyaluminum Chloride 

-Alum: Aluminum Sulfate 
-KMnO4: Potassium Permanganate 

-VK201: Viking Technologies, Inc. Cationic MMF Aid Polymer 

-PAC: Powder Activated Carbon 
*Turbidity Spiking 

 

Chemical dosage rates were calculated using the following equation 

 

𝐷𝑜𝑠𝑒 [
𝑚𝑔

𝐿
] =

[𝐶]
𝑔
𝐿 ∗ 𝑆. 𝐺.∗ 1000

𝑚𝑔
𝑔 ∗ 𝑄𝑐  

𝑚𝐿
𝑚𝑖𝑛

𝑄 𝑔𝑝𝑚 ∗ 3785 
𝑚𝐿
𝑔𝑎𝑙

 

 

where [C] is the stock concentration of chemical, S.G. is the specific gravity of the stock chemical, Qc is 

the chemical feed rate, and Q is the water feed flow rate.  

  



143984 Willsboro, NY Pilot Study                 

 

Confidential 8 

5.1 Turbidity Removal 

Turbidities were continuously monitored at four locations (influent, post-detention, AC effluent, and 

MMF effluent) using Swan Turbiwell on-line turbidimeters verified using Swan recommended 

verification methods. The raw turbidities averaged 0.29 NTU during normal conditions throughout the 

testing period. Through normal turbidity conditions at stable, optimized operation, the Trident treatment 

process met the turbidity protocol goals of ≤0.10 NTU for 95% of the samples. Table 5 summarizes the 

average and percentile turbidities for the AC and MMF effluent samples.   

 

Table 5 | Turbidity Removal 

Run 

# 

Raw [NTU] AC Eff. [NTU] MMF Eff. [NTU] 

Average Average 95% Below Average 95% Below 

1 0.32 0.22 0.29 0.045 0.051 

2 0.31 0.12 0.15 0.043 0.048 

3 0.26 0.15 0.21 0.042 0.046 

4 0.27 0.35 0.47 0.052 0.068 

5 0.29 0.26 0.47 0.042 0.047 

6 0.28 0.13 0.21 0.042 0.047 

7 0.26 0.16 0.19 0.041 0.045 

8 0.27 0.13 0.17 0.041 0.045 

9 0.27 0.13 0.27 0.041 0.044 

10 0.27 0.29 0.42 0.041 0.046 

11 1.52 0.12 0.18 0.040 0.046 

12 0.29 0.11 0.19 0.043 0.046 

13 0.30 0.25 0.42 0.048 0.057 

 

The PCH182 coagulant was very effective in meeting effluent turbidity goals. Little to no adjustments 

were needed for the coagulant dose as conditions varied in the raw water. The treatment schemes tested 

did not lead to any significant turbidity breakthrough as the MMF approached terminal headloss. With 

an appropriate cationic polymer dose there was also little to no breakthrough of solids in the AC 

throughout its cycle. It was observed that if breakthrough did occur in the AC prematurely, MMF run 

times were significantly reduced due to the extra solids loading. This was observed during the 

optimization phase where high AC effluent turbidities caused an increase in the MMF headloss 

development rate. The Alum coagulant met the turbidity goals, but was not as effective as PCH182. 

Figures 4-6 show the turbidity profile for runs during High Rate Operation (Run 2), Low Rate Operation 

(Run 9), and PAC Operation (Run 8) respectively. These runs were characteristic of all runs throughout 

the study in terms of turbidity removal. The large spikes in AC and MMF effluent turbidity seen in the 

graphs is not due to contaminate breakthrough. Rather these values are recording during the flush when 

no water is flowing through the turbidimeter and is simply a product of the functions of the instrument.  

 



143984 Willsboro, NY Pilot Study                 

 

Confidential 9 

  
Figure 4 | Characteristic High Rate Turbidity Profile (Run 2)   

 

 
Figure 5 | Characteristic Low Rate Turbidity Profile (Run 9)  

 

0.01

0.10

1.00

0:00 4:00 8:00 12:00 16:00 20:00 24:00

T
u

rb
id

it
y
 [

N
T

U
]

Run Time [hr:min]

Raw AC Filter

AC Flush

0.01

0.10

1.00

0:00 6:00 12:00 18:00 24:00 30:00 36:00 42:00

T
u

rb
id

it
y
 [

N
T

U
]

Run Time [hr:min]

Raw AC Filter

AC Flush



143984 Willsboro, NY Pilot Study                 

 

Confidential 10 

 
Figure 6 | Characteristic PAC Turbidity Profile (Run 8) 

 

5.2 Particle Count Removal 

Particle counts were continuously monitored at two locations (influent and MMF effluent) using 

ChemTrac PC-3400 on-line particle counters. The raw particle counts averaged 1200 cts/mL during 

normal conditions throughout the testing period. Table 6 summarizes the particle counts removal data of 

the system. 
 

Table 6 | Particle Count Removal 

Run 

# 

Raw Particle 

Count Avg. 

[cts/mL] 

MMF Effluent Particle Count 

2-200 µm 

Avg. [cts/mL] 

Log Rem. 

Avg. 

Log Rem. 

95% Below 

1 1360 36 1.5 1.5 

2 1220 16 1.8 1.7 

3 1170 25 1.6 1.6 

4 1070 21 1.7 1.6 

5 1300 10 2.1 1.7 

6 1120 10 2.1 1.8 

7 1280 6 2.3 2.2 

8 1180 5 2.3 2.2 

9 1100 2 2.8 2.5 

10 1050 4 2.4 2.2 

11 8950 3 2.9 2.2 

12 1010 4 2.4 2.2 

13 510 4 2.0 1.9 

 

0.01

0.10

1.00

0:00 6:00 12:00 18:00 24:00 30:00 36:00 42:00

T
u

rb
id

it
y
 [

N
T

U
]

Run Time [hr:min]

Raw AC Filter

AC Flush



143984 Willsboro, NY Pilot Study                 

 

Confidential 11 

Through normal conditions at stable, optimized operation, the Trident treatment process met the particle 

count protocol goals of a log reduction >2.0. Initially the treatment scheme did not meet the goal, but 

this can be attributed to new MMF media and is normal to see as the pilot study starts up. Figures 7-9 

show the particle count profile for runs during High Rate Operation (Run 2), Low Rate Operation (Run 

9), and PAC Operation (Run 8) respectively. These runs were characteristic of all runs throughout the 

study in terms of particle count removal. 
 

 
Figure 7 | Characteristic High Rate Particle Count Profiles (Run 2) 

 

 
Figure 8 | Characteristic Low Rate Particle Count Profiles (Run 9) 

0

1

10

100

1000

10000

0:00 6:00 12:00 18:00 24:00

P
a

rt
ic

le
 C

o
u

n
ts

 [
c

t/
m

L
]

Run Time [hr:min]

Raw Filter

0.0

0.5

1.0

1.5

2.0

2.5

3.0

0:00 6:00 12:00 18:00 24:00

P
a
rt

ic
l 

L
o

g
 R

e
m

o
v

a
l

Run Time [hr:min]

Filter 2-Max Log Removal

0

1

10

100

1000

10000

0:00 8:00 16:00 24:00 32:00 40:00

P
a
rt

ic
le

 C
o

u
n

ts
 [

c
t/

m
L

]

Run Time [hr:min]

Raw Filter

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

0:00 8:00 16:00 24:00 32:00 40:00

P
a
rt

ic
l 

L
o

g
 R

e
m

o
v

a
l

Run Time [hr:min]

Filter 2-Max Log Removal



143984 Willsboro, NY Pilot Study                 

 

Confidential 12 

 
Figure 9 | Characteristic PAC Particle Count Profiles (Run 8) 

 

5.3 Color, UV%T, and TOC Removal 

The raw color averaged 10 cu during normal conditions throughout the testing period. Through normal 

conditions at stable, optimized operation, the Trident treatment process met the color protocol goals of 

<10 cu.  

 

USEPA’s Stage 1 Disinfection By-Products (DBP) Rule requires surface water treatment systems to 

reduce TOC in order to minimize the formation of DBP.  The required reduction is determined by the 

source water TOC and alkalinity levels and was achieved by coagulation. Based upon the raw TOC and 

raw alkalinity averages found in Table 3, Table 7 shows 35% TOC removal is required.   

 
 

Table 7 | Required TOC Removal Percentage Matrix 

Source TOC 

[mg/L] 

Source Alkalinity [mg/L as CaCO3] 

0-60 60-120 >120 

2.0-4.0 35% 25% 15% 

4.0-8.0 45% 35% 25% 

>8.0 50% 40% 30% 
 

 

In the field, UV transmission (UV%T) was used as a surrogate for TOC testing. Throughout the study 

MMF effluent UV%T were relatively stable at 92% transmittance.  

  

0

1

10

100

1000

10000

0:00 8:00 16:00 24:00 32:00 40:00

P
a
rt

ic
le

 C
o

u
n

ts
 [

c
t/

m
L

]

Run Time [hr:min]

Raw Filter

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

0:00 8:00 16:00 24:00 32:00 40:00

P
a
rt

ic
l 

L
o

g
 R

e
m

o
v

a
l

Run Time [hr:min]

Filter 2-Max Log Removal



143984 Willsboro, NY Pilot Study                 

 

Confidential 13 

Table 8 | Color, UV%T, and TOC Removal 

Run 

# 

MMF Effluent Quality 

Color [cu] 
UV%T 

[%T] 

Absorbance  

[1/cm] 

TOC 

[mg/L] 
% Rem 

1 2.0 90.4 0.044 <0.5 >86.5% 

2 2.0 91.7 0.038 2.8 26.3% 

3 1.5 91.8 0.037 2.8 26.3% 

4 6.5 90.0 0.046 3.0 21.1% 

5 2.0 91.7 0.038 2.7 28.9% 

6 3.0 92.1 0.036 2.7 28.9% 

7A 1.0 92.5 0.034 - - 

8B 2.1 92.3 0.035 
1.9 

35.6% 
1.9 

9 1.7 91.8 0.037 2.0 31.0% 